For Husgvarna Parts Call 606-678-9623 or 606-561-4983

1998-01

Spare Parts
Piéces Détachées n?:.'.':'.:;'.'.‘.:'.“;:',i% pafepid

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

21" SNOW THROWER MODEL ST521M
ENGINE ASSEMBLY

Note: Always use original squipment
pearte. Use of service/replacement parts
othar than original parts may void your
warranty.

ENGINE MOUNY
SUPPORT
BRACKET

Pt

LOWER HANOLE
ASSEMBLY

‘ L]
HEF. 0 A T
AUGER HOLSING gl
assevaLy [l N

o;l
P
ey

11 6010000 73
12 |601000023
20 1601002156
21 |601001329
27 |6010020 60
29 |601000059
30 |601002157
31 |60100 16 40
32 |601 000058
45 60100 13 33
48 [801 00 05 51
47 |601001335
60 1601001757
64 |601001758
65 |601 0000 18
66 |601002318
67 |601001759
70 |601 002158
73 |601 00 20 80
74 |601 0020 81
75 {601 0020 82
78 601002159
79 |601 0000 59
6010024 17

REF
NO. | PART NO. PART NAME
10 |-ENGINE 5.0HP {SEE ENGINE MANUAL)

SCREW, 5/16-18X .78

WASHER, HVSPTLK .328X.60X.09

BRKY, IDLER ARM

BOLT, .5/16-18

SPRING, IDLER BRAKE

NUT, 5/16-18 REGHEXCTRLK
SUPPORT, ENGINE

SCREW, 5/18-18X .50

NUT, 5/16-18 REGHEXCTRLK
PULLEY, IDLER

BOLT, ¥/8-16X1.50

NUT, 3/8-16 HXCTRLKJAM
CABLE, DRIVE CONTROL
SCREW, 1/4-20X1.50
WASHER, FLAT .281X .63X.065
NUT, 1/4-20 REGHEXCTRLK
COVER, CABLE SPRING
PULLEY, 10-Rt8 POLY-V
BOLT, SHOULDER .625 X 282
BELT,10 RIB POLY-V

GUIDE, BELT

WASHER, FLAT .312X .73X.065
NUT, 5/16-18 REGHEXCTRLK
OWNER'S MANUAL ENG/FR

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983 -

21" SNOW THROWER MODEL ST521M

FRAME COMPONENTS ASSEMBLY

gy e

REF

NO. | PART NO. PART NAME

80 601001767 | PLATE, REAR RH

81 601001768 | PLATE, REARLH

82 ]601001769 | SHIELD, ENGINE HEAT
83 601001770 | SCREW, 1/4-20X .83
84 601000827 | NUT, 1/4-20 WDFL

85 |601001840 | SCREW, 5/168-18X .50
868 [601000059 | NUT, 5/16-18 .

90 |6010017 71 SUPPORT, FRAME
100 |601 00 1772 | BRACKET, GAS TANK
101 |601 00 1792 | SCREW, #10-24X .63
110 60100 1774 | TANK, FUEL

112 |60t 001775 | CAPFUEL .

113 |601 00 17768 | TUBING, .GAS LINE
114 |601 000554 | CLAMPHOSE

15 |60100 1777 | FILTER, IN-LINE

116 {601 001778 | TUBING, .GAS LINE
117 |601 001779 | CLAMP, HOSE

118 |601 001368 | SCREW, 10-24X .50
119 {60100 1367 | NUT, #10-24

120 {601 001780 | CLAMP, WORM

130 | 601 00 17 81 COVER, BOTTOM
131 |601 0017902 | SCREW, #10-24X .63
132 |601 001703 | WASHER, FLAT .203X .56X.040
133 |601 001783 | CLIP, "S° TINNERMAN
134 16010008 83 | SCREW, 10-16X .50

320530 C

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

21" SNOW THROWER MODEL ST521M
BELT COVER COMPONENTS ASSEMBLY

REF AUGEA
HusNG

REF

PART NO.

PART NAME

150
151
170
174

173
174

190
mm

201
202
203
210
21

212
220
2214

232

601 00 17 84
601 00 05 14
60100 17 85
601 00 17 92
60100 17 02
60100 17 87
601 00 00 17
60100 17 88
601 00 13 55
601 00 17 89
601 00 13 58
60100 13 58
601001360
601001381
60100 13 682
60100 1383
601 00 17 90
6010017 9V
601 00 17 62
6010017 93
601 00 17 94

COVER, BELT 2CY

SCREW, 10-24X.38 SLHWATAP
COVER, TOP

SCREW, 110-24X 83

WASHER, FLAT 203X .56X.040
SCREW, #10-14X 63

WASHER, FLAT 250X .58X.049
NUT, TINN U° TYPE
GROMMET & WASHER

GRIP, MITTEN

SWITCH, IGNITION

WASHER, REGINTLK.540X1.1X.05
NUT, 5/8-32

2 KEYS & RING

PRIMER, ENGINE

HOSE, PRIM

NUT, 1/4-20

BRACKET, SHROUD

SCREW, #10-24X 63

DOOR

SCREW #10-16X.75

313976 D

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

21" SNOW THROWER MODEL ST521M
AUGER AND HOUSING ASSEMBLY

AEF L

NO. ART NO. PART NAME

480 601 00 20 85 )

450 601 00 17 B8] BLADE, SCRAP

492 | 6010017 97| SCREW, 1/4-20X .83

493 601 0008 271 NUT, 1/4-20 WDFL MAC-LOCK
511 601 00 21 53] BEARING, FLANGE

53 | 601001380] SCREW, 1/4-20X .88

514 | 601 0000 18{ WASHER, FLAT .281X .63X.065
515 601 00 08 27| NUT, 1/4-20 WDFL MAC-LOCK
520 | 6010017 088| AUGER, ASSY

§20-2 |601 00 19 35| BLADE, AUGER

520-8 | 60100 19 34| RIVET, OVSET

520-8 | 601 00 24 14| BLADE CENTER

§20-10| 601 00 17 98] AUGER & BLADE ASSY

529 601 00 20 86| RETAINER, BEARING

530 601 0005 39| BRANG, BALL

531 601 00 13 81| PLATE RETAINING BEARING
532 604 00 00 67| SCREW, 1/4-20X 62

533 601 00 00 18| WASHER, FLAT .281X .63X.065
534 | 6010023 18| NUT, 1/4-20 REGHEXCTRLK
536 601 00 17 15| WASHER, FLAT .840X1.25X.06
540 601 00 20 87| SPACER, SLEV .640X .88X .15
541 601 0020 95| PULLEY, RIBBED

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983 -~

21" SNOW THROWER MODEL ST521M
CHUTE ASSEMBLY

4358 E !
[REF

NO. § PART NO. PART N/.JIE

580 | 60100 18 01 AING, LOWER CHUTE

581 ] 601001802 SCREW, 1/4-14X .63

56821 601001803 CLIF, CHUTE RING

590 | 60100 1804 CHUTE, LOWER

591 | 801 00 00 68 SCREW, 1/4-20X .50

592 | 601 00 08 27 NUIT, 1/4-20 WDFL MAC-LOCK
600 | 601 00 1805 CHUTE, UPPER

601 ] 60100 1808 WIRE, HINGE

602 | 60100 1390 BOLT, 5/16-18X1.25

603 | 60100 00 18 WASHER, FLAT 344X .69X.065
604 { 60100 08 84 KNOB, T

6051 601 00 00 12 NUT, 5/16-18

606 | 60100 2028 SCREW, 5/18-18X .75

607 | 60100 0D 19 WASHER, FLAT .344X .89X.065
606 ] 601 00 00 59 NUT, 5/16-18 REGHEXCTHLK
810} 80100 2089 BRACKET, WORM ADJUST

6111 60100 14 11 BOLT, 5/16-18X .75

612 60100 00 19 WASHER, FLAT 344X .69X.085
613 | 60100 0023 WASHER, HYSPTLK .328X.60X.09
614 | 601 0000 12 NUT, 5/16-18 REGHEX

20| 60100 20189 BRACKET, CHUTE ROO HOLDER
621]| 60100 14 1Y BOLT, 5/16-18X .75 CARR

8221 60100 00 18 WASHER, FLAT .J44X .69X.065
623| 60100 0023 WASHER, HVSPTLK .328X.60X.09
624 | 60100 00 12 NUT, 5/16-18 REGHEX

625] 60100 1809 PLATE, CHUTE ROD

626 | 60100 0068 SCREW, 1/4-20X .50

627] 60100 23 18 NUT, 1/4-20 REGHEXCTRLK
830 | 60100 18 10 ROD, ASSY CHUTE LOWER

831 ] 80100 1851 WASHER, FLAT .40 X .75X.025
832| 60100 0075 PIN, COTTER .090 DIAX .75

833] 80100 18 11 BLOCK, PIVOT

834 | 60100 1404 WASHER, CURVED SPRING

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

21" SNOW THROWER MODEL ST521M

kb
LLFT Rpak
MOUNT PLATH

é ~ ”“ - ' e b -
i P RIgHT RELR A T
- MEUNT PLATE Ee V-
° g ':"‘- (‘:' .‘:;\&';\
LA SR
.. % T
" 0 W)
o
REF i
nO. | PART NO. PART NAME & &
‘f650 [601 00 18 18 | SHAFT, AXLE
651 |60100 18 19 | SPACER, SLEEVE .
652 1601 00 0020 | WASHER, FLAT .408X .81X.085 g
660 |60100 2092 | TIRE & AIM
661 160100 00 20 | WASHER, FLAT .406X .81X.085
662 {60100 21 54 | AING, RETE
3340178
CHUTE ROD ASSEMBLY
860
/HEF. ITEM
. “PIVOT BLOCK
o —— REF, ITEM
7 ASSY.CHUTE \93‘
RPLMEEC Ny ROD LOWER
S TN REF
861 N0, | PARY NO. PART NAME
863 860 | 60100 18 12 | ROD, MID CHUTE CTL
861 | 60100 18 51 | WASHER, FLAT .40 X .75X.025
863 | 601 00 00 25 | PIN, COTTER .090 DIAX .75LG
931 {60100 18 13 | ROD CHUTE CTRL UPR, ASSY
032 | 60100 18 14 | SCREW, 10-32X .88 SLTRHD
933 160100 18 15 | NUT, #10-32 CTRLK
934 {60100 18 18 { KNOB, CHUTE CRANK
935 | 801 00 18 17 | NUT, PUSH
313981 B

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

21" SNOW THROWER MODEL ST521M
HANDLE ASSEMBLY

REF. ITEM
REAR MOUNT
PLATE L.H.

REF. ITEM
ENGINE MOUNT
SUPPORT

REF. ITEM
REAR MOUNT
PLATER.H.

720
Ir4)
722
723
724
730
132
733
750
75%
782
7583
760
781
762
763
764

gesgsss
£888888

60100 1824
60100 1826
60100 1445

. PART NAME

HANDLE, ASSY

BOLT, 5/16-18X2.00

WASHER, FORM

KNOB, T

NUT, 5/18-18 REGHEX

BAR, CONTROL DRIVE

GUIDE, ROPE 5/15-18

NUT, 5/16-18 REGHEXCTRLK
HANDLE, LOWER

SCREW, 5/16-18X .75

WASHER, FLAT .344X .69X.065
NUT, 5/16-18 REGHEXCTALK
BRACKET HALF, CHUTE CRANK
BRACKET HALF, CHUTE CRANK
NUT, #10-24 HEXNYLLK
SCREW, #10-24X1.00

SCREW, 1/4-20X .63

314460 B

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

21" SNOW THROWER MODEL §T521M

f Symbol dancies lop of decal appiicetion.

VIEW 'A’

VIEW ‘A’

DECALS

(BOTTOM COVER,

REF
NO.

PART NO.

PART NAME

821
822
823
824
azs
828
1 Laz7
29
B30
8N
832
833

601 00 2089
60100 18 22
60100 24 10
60% 00 2093
601 00 2282
601 00 2096
60100 24 11
601 00 24 12
60100 2330
60100 2329
60100 2097
60100 23 31
60100 2115

DECAL, CRCWN

DECAL, CONTROL PANEL
DECAL, CHOKE

DECAL, ST521M SIDE PANEL RH
DECAL, 5TS21E SIDE PANEL LH
DECAL, HUSQVARNA TOP COVER
OECAL, EPA

DECAL, START INSTR

DANGER CHUTE DECAL

DECAL, DANGER AUGER FOOT
DECAL, “CROWN" UPPRE CHT
DECAL, DANGER

DECAL, AUGER CONTROL BAR

WWW.mymowerparts.com




	Engine Assy.
	Frame
	Belt Cover
	Auger & Housing
	Discharge Chute
	Wheels Assy.
	Chute Rod Assy.
	Handle Assy.
	Decals

